SIDE

D BNGAT
ITE

GBI X pad Nanti 58

H.ope

0%

AR 1T

L UNNUMBERED
R

ENGINE PG

iy

A 5’?{~sr{x{w R




43" LAWN TRACTOR MODEL B3560-650

key# pan#
1 315087
2 2310008
3 310006
4 3 309235
5 ga786
i 9784
7 56361
8 0568030
9 0585273
10 300440
‘ 11 7 01498
12 308207
13 4308008 ,
-14 0122207
15 2483
16 01498
17 300835
18 " 0124824
18 0271190
20 315918
21 46763
22 035497
23 0995346
24 9132
25 0300303
28 9197
27 01502
28 9744
29 . 0895348
. 30 9208
31 29,95346
© 32 305429
33 0895346
- 34 316868
35 044811
36 01802
3 307033
38 302602
. e ag 303037
) . 40- 0300302
: : 41 310203
42 . 301425
43 0301542
.. 44 ‘0271166
o 45 302333
R 48 301.541
o 47 301540 |
48 057796 -
49 - 56676
50 . 01498
51 57478
52 304761
- 53 310444
54 20607
.55 01498,
56 ¢ 120228
57 01498
- 58 £7183
. 59 1341
60 044811
61 56907
&2 3 12405
63 0895346
84 0122017
85 0446363
i 86 01498
S , 87 55021
o 68 . -31321%
ag 311208 -
70 ¢311351
71 1341
72 0311331
73 0120392
74 317890
75 317852

n

description L

FRAME

EOOTPADIH .

FOOTPAD RH :

FASTENER, RATGHET

BRAGKET GRILLE LH
RACKET.GRILLE

BRACKET FRONT AX

SCREW, 5/18-18)( 75WDFLLK

NUT, 5/16-18 HXWDFLLK

GUIDE, BELT, RIDER .

NUT, /18-18 REGHEXCTRLK .

BOLT, 626X2.180 HHSH 1/2-18'

NUT, 1/2-13HEGHGTRLK

SCREW, 3/8-16X3.0

WASHER, .30iDX1. zsnx % BELLVIL

NUT. 2/8-16 REGHXCTRLK - N

GUIDE SHORT BELT RIDER 15"WH
NUT, 5/16-18 HEXJAM
NUT, 3/8-16 HEXKEPS .
CONSOLE, WO TOP SHIFT
RIVET, POP .187DIAX .480LG
SCREW, 5/16-18X .50'WAHHTAP .~
SCREW, 1/4-20X.50 WAHHTAP
SUPPORT, DASH,
SCREW, .25X75X, 75HHWAPLASTITE
BRACE, DASH SUPT LOWER
NUT, 1/4-20 REGHEXCTRLK
BRKT, GAS TANK Lo
SCREW, 1/4-20X SOWAHHTAP :
BRACE, DASH SUPT UPPER
SCREW, 1/4-20X.50 WAHHTAP
DASH
SGREW, 1/4-20X .50 WAHHTAP‘ )
WASHER,SHOULDER NYLON .255X.46
SCREW, 1/4-20X.78 HXWATAP
NUT, 11420 REGHEXCTRLK
HOOD
PADADHES!VE 1.00X
GRILLE, L
SCREW #1OX 80 HHTAPPST
CLIP,HOG RING C-SHAPED
BRACE HOOR SUPPCORT -

SCREW,  10-2451.00HWATAPBLKPHOS -
NUT, #10-24 HEXKEPS

LENS SMOKED WTAB R

FOIL, REFLECTOR LENS, LH
FO[L REFLECTOR LENS; RH -
SCREW, #B X SOPLASTITE
BOLT, .375X .580 HHSH §/16-18
NUT, 5/16-18 REGHEXCTRLK
SPRING, HOCD LATCH
PLATE, SEAT

BRACKET, SEAT SUPPORT

- BOLT, .437X .156 HHSH 8416-18

NUT, 5/16-18 REGHEXCTRLK

' SCREW, 5/16-18X 63 HHC.

NUT, 5/15 18 REGHEXCTRLK
SPRING,SEAT 2.63LG,1,490D
CLAMP SPRING1.17°1D. ZPL
SCREW 1/4-20X .78 HXWATAP

. COVER.SEAT SPRING 1.5IDX1.0

FENDER, FDR SHIFT
SCREW.: 1/4-20X .50 WAHHTAP

SCREW: E/16-1BX1.00 HHC .
WASHER, FLAT 375X .88X.082
NUT, 5/18—18 REGHEXCTRLK
TerM STRIP °
BRKT COQVER, FNDR SHIFT
COVER PLAST
SCREW, 1/4-15X.44/. 53 HILOHHWA
CLAMP SPRING 1.17"1D_ -

. SCREW 1/4-15X.44/.53 HILOHHWA
WASHER, FLAT 281X 63X.065
OPERATOR S MANUAL (NOT ILLUSTRATED)
PARTS MANUAL (NOT ILLUSTRATED) !

¢ Indicates STANDARD HARDWARE ITEMS. . T S

qly.

.;NNN_.A....;("‘”,. O

—h

i

n

e
N

P O NPT N SR N NP S PRI

v#«hms\)m-iu-qm.gmip.smm T B NS PI b = RO I R B A s |

75N

Parho 317852 = C




3" LAWN TRACTOR MODEL 33560-650

[MWER SUSPENSION ASSEMBLY

REF. .
CHASSIS & HOOD PG,

MiIOTE: ALWAYS USE ORIGINAL
ECQUIPMENT PARTS. Use of sery-
ice;/replacement parts. other thap
oriiginal equipment parts may void

yo ur warranty

CHASSIS 2HOOD PG™

MAHMFRAME

T ALL UNNUMBERED
{TEMS ARE INTERCHANGABLE
WiTH OPPOSITE SIDE

2156874

Partto. 24

7852




43" LAWN TRACTOR MODEL B3560-650

' key#  part¥ description aty. ‘
i
: 1 9792 ASSY WELD CLUTGH HANDLE 3
2
3 BFrCRTed " KNOB,SHIFT HEXJAM 11"
4 .
5 OSB3 38 CUFRETMNING 114-20K 83 BRI HRWATAP 7 i
g . 1288 ' BRACKET CABLE RETAINER . 1
i 393 BT IR N ,
11 91502, NUT, 1/4-20 REGHEXCTRLK 1, ’
1R MRINSE ASSY/4-28 D BDEHBENTFWRRHTAP L -
. SCAEW,
03 57444 - TIE, CABLE BLACK 1
it o T A 1.
» 16 0180079 SCREW, 51616X1.00 HHC B
17 058247 ADJUSTING NUT' _ - =
Co4s 01498 . NUT, 5/16-18 REGHEXCTRLK 1
19 012039 WASHER, FIAT .531X1.06X.085 2 ,
REAR o
% T e 2
22 126211 BOLT. &16-18X.B3CARR 48
23 01498 NUT, 5/18-18 REGHEXCTRLK . , 4. ’
24 58333 BRACKET,HEIGHT ADJUST . |
2 5 0180077 SCREW, WIg18X.75 HHC « . §
28 $1498 NUT, 5/16-18 REGHEXCTRLK - .3
35 0areE BRACE, FENDER 1
23 A0485610 160 SERESHEAR 18X FLAT 313K 00 HHCA7K.419 1
3
31 Ve ST ARRBAR 516181 JOREGHEXCTRLK Hie 1
32 01498 NUT, 5/18-18 REGHEXCTRLK 1 )
1
R B 0360038 SUATFANT/16-18X.75: HBGT/ 2
© 35 01498 NUT, 5/16-18 REGHEXCTRLK 2
2t g788 HANDLE,LIFT HEIGHT ADJUST 1
300171 BOLT, 500X .270 HHSH 5/16-18 1
99641% WASHER, FLAT .508X .75X.024 x
39 044108 - NUT,§/16-18 HWDFLCTRLK - 1
<40 301239 PAWL, HEIGHT ADJUST -1
41 300171 BOLT, .500X 270 HHSH 5/16-18 *
42 044108 NUT, 5/16-18 HWDFLCTRLK
43 9435 FOINTER,HEIGHT ADJUST 1
.44 1 38479 WASHER, EXLK 195 ,‘714}03 [N
48 ¢ 35287, SCREW, #8-32X 38HHWATAPGR2 b os
.46 303027 ROD.ACTUATOR-SHORT :
47 56326 SPRING, HEIGHT ADJUST R
8 RRR e AR PAD MM BUsH suTTON ;
49 58329 GRIP .750 OD W/ HOLE BLK 1
50 9149 | BRACKET,CABLE RETAINER ‘1
& PULLEY £05%. 315 NXLON. o, j
- 53 Vi502 NUT. 1/4-20 REGHEXCTRLK °
54 314177 ‘CABLE. LIFT 23.30 F-5 20X8.8 - . 8
'55. . 300310 PIN CLEVIS .310D1A+ 475LG 1
86 300311 RING, RET E 31X.24 i
E7 . 0120375 NUT, 1/4-208EGHEX ‘ @ 1
58 9233 . CLEVIS v,
89 04301551 BREEIER, 34410 1.50DX .09 NEA BRI i
61 0120373 NUT, 5/16-18 &Q . : 1,
“~ iE . 62 38298 PULLEY, $06X.305 NYLON, 1
' . B4 423317 BIN: RNIDSiAKT e3ldC g
85 9405, . CLEVIS,LIFT CABLE
86 10120872 ;- .. NUT, 1/4-20REGSQ ? .
6 7 - 35522 PINCLEVIS 312 X 812 1
38 J21222 “PIN, COTTER ".090/,C88X. 751G ]
. 59 100335 LIFT COVER-38" w1 F5 T
7 0300340 SCREW, #10 X .75 HHPLAST 3 .
2 STAMDARD HARCWARE (TEMS ‘

Part No. 317882




43” LAWN TRACTOR MODEL 33550-650
[MOTION DRIVE ASSEMBLY

. SN

REF, 3
CHASSIS & HOOD PG ¢ 5
MAIN FRAME

REF.

ENGINE SHEAVE
ENGINE PAGE

\ ' ) " REF. |,
o ) STEERING PG,
: - HUBASSY.

B S1REF, .
, _ TIRETREADPG, - e .
NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS, ALL UNNUMBERED . ’
Use of sarvice/replacament parts other than ori inal equip- - ITEMS ARE INTERCHANGABLE
| ment parts.may void your wgrranty. o ¢ q - ' WITH OPPOSITE SIDE '3155918;J

Pan No, 31 7857



JM P
Boîte: Peerless P930-036


43" LAWN TRACTOR MODEL .3560-650 .

key#

parts

315358 -

0180079
45802
01498 .
303278
300308
57198
57847
2968
20864
88160
300154
300793
45602

61489

356659

36374

45682
04499
57204
57217
- 20507
45602 ~
01488
313659

0271164

01408

313660

24167
316667

0123418

* Ordar Individual Paris.
¢ Indicates STANDARD HARDVW\RE_ ITEMS.

description

"GUIDE-BELT/DRAGLINK

“CREW, §16-18X1.00 HHC
v ASHER, FLAT ,333X .87%.11¢

NUT. &16-18 REGHEXCTRLK

PLASTIC EXTRUSION-BELT GUIDE
PEDAL ASSY BRAKE/CLUTCH
RODPIVOT 50 OD+4.44LG
SPRING, BRAKE PEDAL
WASHER, FLAT .504X,75X.05¢
RING, RET E .38X.04TRU5133-50
PAD, CLUTCH BRAKE
ARM,IDLER TRACTION DR.
BOLT, 625X ,135 HHSH 5'16-18
WASHER, FLAT .333X .87X.119
NUT, 5/16-18 REFHEXCTRLK
RETAINER, STRAP BELT
PULLEY, IDLER V4L 3.06X .62
BOLT, 3/8-16X1.50 CARR

NUT, 3/8:16 REGHXCTRLK
-ROD, CLUTCH

BRACKET, BRAKE ROD

BOLT, 437X .156 HHSH &/16-18
WASHER, FLAT .333X .B7X.11g
NUT. 5/16-18 REGHEXCTRLK
ROD, BRAKE P20 4WsS LF 23.50
NUT, 5/16-18 HEXKEPS

NUT, 6/16-18 REGHEXCTRLK
SPRING,CLUTCH ,113X.750X8.75
TIRE & RIM, PU20-10X8 WHIT134,
VALVE STEM .
RIM, WHEEL 20X8

REFER TO TIRE TREAD PAGE
SCREW, 1/2-20%:.50 HHC

qty.

- - —

Tt e el b ek — A L e PO G~ w

.

Pan No. 317852




43" LAWN TRACTOR MODEL B3560-650

ENGINE & CONTROL ASSEMBLY

., ., f".\l’;é |

AEF.

28

&

NOTE: ALWAYS USE ORIGINAL

ice/teplacement parts other than
original equipment pans may void
your warranty, -

v

CHASSIS & HOOD PG /‘5 X
MAIN FRAME ©o287 ﬂ.@ -
: ; , |

o " , ITEMS ARE INTERCHANGABLE
EQUIPMENT PARTS. Use of serv- . T g e

3

ALL UNNUMBERED
WITH OPPOSITE SIDE

L

2165414

16

I{Zgﬁ 4

Par: Mo, 317252°




N

k)

43"  LAWN TRACTOR MODEL B3560-650

kays part$ . - description
1 ENGINE 14HP BS VHWINTSAMP(SEE ENGINE MANUAL)
2 450047 SCREW, 318-16X1.25 WAHHTAP.
. 8 136488 WASHER, EXLK 364X.69X.04
-4 305553 MUFFLER 15HP B&S VANG
.‘% B , 305854 EXHAUST TUBE 15MP RH
% 8, 305555 EXHAUST TUBE 16HP LH
TS 308577 BRACKET, MUFFLER
el 086030 SCREW, S/16-18X.75WDFLLK GRS
g 0-562713 NUT, §/16-18 HXWDFLLK
10 0995346 SCREW, 1/4-20X.50 WAHHTAP
11 9796 - BRKT. TRANSAXLE
12 0995338 SCREW, 1/4-20X 83 HHWATAP
13 308144 HEAT SHIELD MUFFLER
14 126211 BOLT, &/16-18X 63CARR
15 . 309435 PUSHNUT,518BOLT RETAINER
18 055273 NUT, §/16-18 HXWDFLLK )
17 316802 PULLEY,ENG 4.400FF/5.000/3,00D :
18 57791 KEY, SQUARE 2508QX5.00LG
.19 304246 SPACER,1.01X1.484 ENGIN PULLEY
20 56431 WASHER, 980IDX 1.3800X 437PILOT
21 ¢120383 WASHER, REGSPTLK.459X,78X. 12
. 22 0428644 SCREW, 7/16-20X5.00 HHG
23 3149991 TANK FUEL
24 049080 SCREW, 1/4-10X 75PHPNTAPGR
25 47452 GAS LINE
26 48572 CLAMP, FUEL LINE
27 300304 CAP. FUEL - 2.0 THROAT
28 301713 ROD, UPSTOP
. 28 045171 NUT, 3/8-16 HWDFL WHIZ-LOCKZN
T30 307174 NIPPLE &8 18 NPT X 4
T 47828 CAP, PIPE 3/8-18 NPT .
32 314797 OIL SENSOR, B&S TWIN CYL :
as 309092 THROTTLE.CONTROL 34.00LG CAPRO
34 0 159943 SCREW, 10-24X .63PHPNMA GR2BK
35 0271166 NUT, #10-24 HEXKEPS
3 8 57589 RETAINER. .31IDX.62X.03 WIRE
. : 37 300508 KNOB, THROTTLE CONTROL HANDGRIP
- 38 0150885 SCREW, W-32X 38 PHPNMA
39 0120822 NUT, #8-32 REGHX -
40 308003 CHOKE CONTROL 42.0LG 12PAN
¢ Indicates STANDARD HARDWARE ITEMS.

o
<

g;;.gdu.aud»mm..m.‘wmwa..“.‘uan.

AN POt et e RYs kY

‘Pan No, 317852




43 LAWN TRACTOR MODEL B3560-650

PRE-PAINTED DECK ASSEMBLY

REF. KEYS23

54

MOTE: ALWAYS USE ORIGINAL EQUIPMENT

oo
2

1

meagibEeD
IDARTS, Use of service/replacement paris other. than - 'T 1%#3 oppésﬁg SIDE
l original equipment parts may void your warranty. : s15657A
». 8 S .fvi-“/.

Part No: 31 7852

L .<




A_.

43" LAWN TRAOTOR ‘MODEL B3560-650

koy®  paris
1 ‘317038
} 2 102
3 75
© R 1488 -
"8 122007 -
6 . 1498 | .
7 . 302854
8 180075 .-
9 120393
‘ 10 1498 .
11 58250
12 180077
13 120393 ~
14 1498
-1 15 58251
16 180077
7 120393
tg 1498
1% 302383
. 2 180077
21 120303
22 44108
~ 23 : 56,424
24 56425
) 25 49562
26 50616
27 -55547
28 49562
29 50818
.30 51449
3; 56390
e, 32 56385 .
} e 3 3 1282 «
e 34 . 50634
35 300345
386. 1498
37 318778
38 180075
30 1498
40 58305
41 58247
42 122017
1} 35214
44 1498
45 304426 .
- 48 - 180075
4x 1498
48 3130925
43 314282,
50 180078
51 1438
52 314560
53 2483 ',
4 395673

detqipbun

"MOWER DECKS, RIDER 43°

TOE GUARD
SCREW, 516-18X 63 HMC

. NUT, 8146-18 REGHEXCTRLK
" SCREW, §/16-18X.78 HRC

- NUT, §/16-18 REGHEXCTRLK

" BRAC

KET CHUTE ~ MOUNT

' SCREW, 5/16-18X.63 HHC
- WASHER, FLAT .344X .60X.065

NUT; 5/16-18 REGHEXCTRLK
LIFT, BRACKET REAR RH
SCREW, 8/16-18X .75 HHC
WASHER FLAT 344X 60X 065
NUT, 5/16-18 REGHEXCTRLK
BRACKET,DECK LIFTREAR LH
SCREW, %16-18X.75 HHC GRS

. WASHER, FLAT 344X .69X.065

NUT. 5/16—18 REGHEXCTRLK

. BRACE IDLER
" SCREW, $/16-18X.75HHC

WASHER FLAT ,344X 69X.065
NUT. 5/16-18 HWDFLCTRLK.
QUILL ASSY,35/39/40/43
SHAFT/SADDLE 3s°
BRANG, BALL
DUST SHIELD
QUILL CASTING (10486)

NG, aawi
SPACER,S. 797LGX 8891DX. 8800
SPACER, 438LGX 9320DX.6721D
PULLEY 2606 QUILL vysL
SPEC!AL WASHER
NUT, 7716-20 WDFLLK
SCREW, 5/16-18X 88 WARHTAP *
SCREW 5/16-18X1.38 WATAP
NUT, 5/16-18 REGHEXCTRLK .

- BRACKET FRT, ’

SCREW, 8/16-18X .63 HHC

NUT, 5r18-18 REGHEXCTRLK
LINK BRACKET DECK FR -

AODJUSTING NUT

SCREW, 5/16-18X1.00 HHC

WASHER, FLAT .328X1.05X.062

NUT, §/16-18 REGHEXCTRLK

BRACKET,GAGE WHEEL L.H.
SCREW, §/16-18X 163 HHC

NUT. 5/16-18' REGHEXCTRLK
BRACKET,GAGE WHEEL R:H.FRNT -
BRACKET STABILIZER .
SCREW> 516-18X .63 HHC

7 NUT, 5/16-18 REGHEXCTRLK
- BLADE, 43 STC-UFT21.78

WASHER. 281DX1.25DX.07 BELLVIL ™
SCREW, ‘@8- 24X1.00 NYLHMC

A Raw part number, For alistef Pamted part numbers refer to chan cn daca.l paqe

BOLD desmmions on pans page apply to box items and/or parts bag nems

r\:c\mmw—uwuw—-mm_m-o iR e TG N T

2

RN - NN - s

. [
A - NN RN G T

Part No. 317852
E ]

we




43" LAWN.TRACTOR MODEL B3560-650

|FINAL DECK ASSEMBLY

REF,
-KEYE23
12
132" N
18
g 14
.\‘ REF. . ’
*-" PRE-PAINTED DECK
IDLER BRK.
18
Y 4
N b :é?
30 o
18
‘ i : ,
] 15~ “ ~
- ;‘2‘4{ A I
N A2 .
1 / :
1177 %
N a
=)
T 7y 7
[ i h i
|
' (‘\‘ |
¢ . @, !
3.
R =" " REF.” .
. CUSTOMER -
TN ASSY. PG,

SEE DWG. 315656 FOR PARTS ASSY.-
OF PAINTED DECK

38
ar
3 :
. 4
REF. .
_CUSTOMER *
ASSY. PG, 1
' e
. / ¢ »
o i\ 34
714 - i >
N : :
TR En
NREF,
Kevss
I

REF,
CUSTOMESR |
ASSY, PG.

. CUSTOMER
- ASSY. PG.
CUSTOMER -
ASSY. PG, : ’
NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS, _ S O !
Use of servicesreplacement parts other than original-equip: iTEMSAHﬁEU :fﬁgg‘gg}qgg ABLE - .
|Tn! parte may void your warranty. o ___WITHOPPOSITESIDE  ° = 31sseeA
20 ‘ o Ne. 317852

Y'A:- i I ‘pﬂﬂ




L " key#  pan# scription oL e
f - DECK ASSEMBLY, 43’ MOWER 2:WH EXp “t
2 58306 * " ROD, DECK HITCH - 1
3 8260 . © PIN, HAIR 081DIAX1.66LG ! !
4 304414 ASSY.IDLER ARM 1 Fe
5 41601 RIVET, ovss'r 187DIAX 50LG ST 2
. 6 305208 ARM IDLE 1
-7 306973 ] BRAKE PAD !
8 34420 < BOLT,.B00X215 HXHDCPSH i
9. 0998307 WASHER, FLAT .391X.00X.209- 1
’ 10 0998416 . WASHER-FLAT 391X1.00X. 125 2
1 645171 NUT, 3/8-16 HWBFL WHIZ-LOCK 1 e,
. .12 317303 U-BOLT10-24 X 30 X 85 . !
' =~ 13 0271166 NUT, X1t0-24 HEXKEPS 2
14 0897316 - " NUT, #10-24 REGHEXGTRLK f .
1§ 315873 GUIDE, BELT, IBLER f -
18 314107 SPRING, TENSION §. OOLG+1 7LBAN |
f 17 ,-310328 PULLEY, IDLER BFF 4.00 WIDE FL |
18 25210 WASHER FLAT ,392X1.25X.09 1
19 57325 .~ 'BOLT, 8-18X2.00 CARR - 1
. 20 0996307 | WASHER, FLAT ,381X1.00X.203 1 )
h 29 0120382 WASHER, REGSPTLK.393X.68X.10 B B -
22 0120377 . NYT, 3816 REGHX i i
23 77 a8 BLADE BRAKE ASSY, ! - e
24 308241 BRAKE 1
25 306973 BRAKE PAD R
. 28 135624 RIVET, TRSET .185DIAX 410G ST 2
© 27 0120228 - SCREW, 5/16-18X 63 HHC 1.
28 /120393 WASHER, FLAT .344X 68X.065 t
T 29/ ~- 01498 .+ NUT, §/16-18 AEGHEXCTRLK 1
31407¢ ROD, BRAKE, f
©1502 . NUT. 1/4-20 REGHEXCTRLK 1
¢ 38410 SPRING 071X .62 X 4.37 |
: T 01408 . NUT. 8/18-18 REGHEXCTRLK _ 1 B
314108 BELT, V 5L 86,00 KEVLAR 1 :
- ' 314108 GUARD, BELT LH PLASTIC . o 1
36 0120228 SCREW, 5/16-18X.83HHC i 3
37 o102 WASHER, FLAT 344%.69X.065 , 3
oh1408 © NUT, 5/18-18 REGHEXCTRLK - . - 3
. N ’ ? -
~ IDIVIDUAL PARTS. . .
¢ STANDA RDWARE ITEMS - w ¢
' o . . ) v 3 CI
. _ 4
, .
Z, = ‘ P
7
. 2
. K v. .“ ) - . - .
“c. ’ - . B = .

* PartNo, 317652




43" LAWN TRACTOR MODEL B356

0:850
ELEGTHICAL ASSEMBLY - m———

L, MOTION DRIVE
P Ppace
, Rel.

g/ Seraw

ot Qg
- ﬁ@r@ s
: : -ﬁ\ Engine KJil

¢ . ALLUNNUMBERED
A ' ‘ , ‘ o - ITEMS ARE INTERCRANGABLE
s NOTE: ALWAYS-USE CRIGINAL EQUIPMENT PARTS. . g 11 2 SIDE
) Use of service/replacement parts other than eriginal equip-~ '
‘. @empans may yoid your wgrran!y. cimen
"o L Part No. 317852
1-d [12gdues suuy 00:60 .10 <ew ‘82




koy# pan#
1 317084 .
2 41482 -,
3 303064
4 52572
.5 57444
& 47482
7. 305720
8 © 300193
9 300194
) 10 300626
11 300334
w2 317005
13 305702
14 57769
15 57444
T 300220
17 58277
18 57476
w 18 057220
20 53716
# 21 0187745
Lo22 $ 1502
23 - 0271472
C 24 138485
25 - ¢ 120368
28 §7444
27 55511
2 8 0271184
. 28 315602
30 57547
< & 150505
N ' 32 . 3Dp2057
33 57551
34 57552
v 38 310067
i . 36 ¢ 120854
o 87 6 271172
- 88A 302031
L 388 tragR1d

43" LAWN TRACTOR MODEL B3560-650

dascription

WIRE HARNESS 14-16B&SVANG GP :

PRESS CLIP,1.380L.G 25510
ASSY LIGHT WIRE-1/4 TURN

BULB, HEADLAMP

TIE, CABLE BLACKNYLONS.62L
PRESS CLIP, 1.380LG 265D~
SWITCH-IGN.(AFTER FIRE) 3 POSN
NUT, 5/8-32 IGN SWIT PLAS
BOOT,SWITCH

KEY, IGNITION SWITCH

LIGHT SWITCH ON/OFF PANEL MNT.
LIGHT HARNESS 2 LL. MOWER/GL:
HARNESS LIGHT 2 1L, ~

BULB, INDICATOR

TIE, CABLE BLACK NYLON 562L"
SWITCH,SNAPMNT NO .055/.118
SWITCH,SNAPMNT NC ,085/.166
SWITCH,SCR MNT DP-NC NO ‘
SCREW. #12 X SO PHPNHTAP
SOLENOID

SCREW. 1/4-20X.75 HXSEMMA

NUT, -114-x) REGHEXCTRLK

NUT, 1/4-20 REGHEXKEPS
WASHER, EXLK .320X.81X.03
NUT, 5/16-24. REGHEX :
TIE, CABLE BLACK NYLON 5.82L
WIRE. GROUND, 12.5'

NUT, 5/16-18 HEXKEPS
REGULATOR SEN VOLT BS W/SENSOR
SWITCH,  SEAT -

SCREW, 1/4-20X 38PHPNHMAGR2
BATTERY 312V 7PLATE/

ROD; BATTERY

ROD, BATTERY, ‘TOP'

NUT, WING 1/4-20.SMaLL PLASTIC
SCREW, 1/4-20X 63 HHC h
NUT,1/4-20 REGHEXKEPS

FUSE *5AMP SPADE TYPE .
FUSE:5 AMP CLYRINDRICAL TYPE

" STANDARD HARDWARE 1TEMS
""Clyrndncalor Spade type fuses, are rnclided with the wire hamess

. -
—A,NM-mn—‘m_;m.‘_.:;a.q_n.‘_a_.*n.‘.rg_.m_.

&4

Part No. 317852

 1[aqdwé3 auuy

23

T R R 1T

 10:B0 10 <“eW B

Jushibs




43" LAWN TRACTOR MODEL B3560-650 .

[DECALS

ey

1

H o A .
IMOTE: ALWAYS USE ORIGINAL, EQUIPMENT PARTS. ITEMS A%E &%ﬁg%&ggﬁms
Wse of servicefreplacement parts other than original quip- v - WITH OPPGOSITE SIDE .
tmerit parts may void your warranty. - .

3157514 .

24 PdrtNo. 3 17352




AWN TRACTOR MODEL B3560-650

) KEY# PART# DESCRIPTION Qry
1 311198 NAMEPLATE AL-KO . 2
2 88500 DECAL,BLADE ENGAGE EUROPE I
3 305766 DECALLDASHRH [ G N 1
¢ 395767 DECAL.DASH LH ¥
5 314909 DECAL DASH RH 1.
6 314961 DECALDASH LH ‘
7 68992, DECAL, WARNING, FRENCH/GERMAN 2
.8 69524 .DECALINSTRUCT CONSOLE TOP GER 1
9 59525 DECAL,INSTRUGT CONSOLE TOP'FR 1
‘18 REFERENCE ONLY 1
it 308770 DECAL,CAUTION TRIANGLE EUROPE 2
12 387363 DECALINSTR. CONSOLE TOP ENGL- 1
13 310436 DECAL,FRENCH SAFETY CERT. 1
14 - 310883 | DECAL DANGER ENGLISH 2
e 15 REFERENCE ONLY ;
16 ‘317867 DECAL, RH CONSOLE T14/1108D-4W5 H
© 17 68301 DECALBLADE HEIGHT ADJ. EUROPE {
18 301897 DECAL, LIFT DECK BLADE HEIGHT ' ;
19 311384 DECAL SHIFT REV/NEUTRAL -t
) 311395 DECAL SHIFTER POSITIONF4360-6 !
21 . 314118 DECAL, AUWHEEL STEER 2
22, * 68803 DECALBRAKE/CIUTCH EUROPE 1
23 305602 FOAM HOOD 4X15 2
24305604 ——FOAMHOOD 7X12——— "
25 395663 PAD, 18 X 8FOAM HOOD . 2
.i
b <N

Part No. 317852

I1egdue] auuy

9892484210




317693A
Pan No. 317352

TIRE-TREAD PAGE.

14
7 REF. TO

\

o
£
@
<
(Su)
vy
@
[e2]
o
il
D ©
S =
©y
M.w o
= W )
o | & -
ey 2
i A nAb @
R g3
I «©
==
. o
i - U N
e | =




+

43" LAWN TRACTOR MODEL B3560-650

kay#

LR B B S B S R G

3

CUSTOMER ASSEMBLY VIEW

3176880 PARTS BAG ASSY OTVY

partg

57464
301251

24167
39629
38279

120323
120838
122007
456378
57212
SA4873
§42

_ 36625
40394

decription

SEATA50 MICH, ’
WHEEL, STEERING, 13 ¥
TIRE & RIM. PU 15X8.0X56 TURF
VALVE 5TEM .
WHEEL W/BRQ,

BEARING FL1.380D+.753ID P M.
REFER TO TIRE TREAD PAGE
WASHER, FLAT 344X 88X.065
WASHER, HVSPTLK 328X.60X.09
SCREW, §16-18X .78 HHC

FIN, EPAING.250DIAX2.00LG HVPL

‘COVER, STEERING SHAFT

TROUGH, OlL DRAIN

WASHER. FLAT .755X1.31 X.075
RING, RETEX 57X 08TRUS133-75
CAP. 150010 X 7/8LG HUB

" ORDER INDIVIDUAL PARTS,

aty

>

B D Pu

R e

Par-| No, 317852

27




43" LAWN TRACTOR MODEL B3560-650

TREAD _PATTERNS

28

TIRE SIZE

11.X4.00-5
13 X5.00-6
15X6.0F-6 .
16%X6.59-8
18 x 6.5 - 8
18 X050 8
20 X8.00- 8
20¥X4@.28-8
20 X 18.98 - 10
23 x9.50-12
23X9.58-12

o

)’IBIT

216762
41881

316701

55893

53655

[
9
o
o]

[regduen Ul

ll{'\?ll

1-

10 “Entge



£1 A
1 LOME

T B A R O BRI

AR R T LR A R ST O T T S

Rear Engine Rider

Cvmm;nion
99’3"

R S A T B S e R A
Lawn Tractor

Modei Description

5708:22 Sagyer - Fiis 307 Side Disehargs. 3
57081 2 Bagon; - 5 ag 4 a5
ne

LR LT
886 (.08 £ - Fiz 38% 38 ae
59250

& 200 x
1er w/r". g, R, - Fis 18T fres
T WG "'i"r"- ~ Fiig 1
%327 Side L'usmaqu
sloass -

WWhasl Weighis . ”:‘ont -
Whae! W
Fromt Weig

T Lawn

Eoover

SR R 2 Bertad

x .
‘u.n\‘

=;

fodai

P
e

Four Whes! Stesr
Size Cischargs

5705858 “\al ’w- it Fig a0t & 48t

S6E 107 5 - Fits <07 & 457
570804 : Bor fr 407 8 -

484814 LR D eErsT wCumd Rele
S708-00 : 10

AR R AR DS o X

267100, vu\.lnﬁ 23
5572-02 Tt Wgighee S1pr wimtg nch. Fits 16" bres

wWirrlg. haw itz 237 tres
1 opr p»‘fmg b, Fits 15" tivgs
WG Ndw, Fits 18°& 207 tres

$673.00

—
WA

LR

TP 17w

SRS

%oux Whael Siger (s d@
Modei Dezeripiion
R867-0 Srer Migh w0l bar Fitg 46°
587401 ‘0" Coe Buttom Vvlbmod rd Plow
367601 Uvalor - 7 row - Ad - 42 width | -
5676-01° Marewe 878 190 Dut‘ Adj width & discangie
5e77-02 ‘ T3 HP Sl Powered - 287 widh
5848.16 Sﬂe@wrw.‘mmp Reiaase

ks

“Reguires &
‘Part No. 317862

Tie

qﬁmaﬁ

[RRWE ]

B SR S A A b e

O B R A TR TR L KA




